
R E S E A R CH AR T I C L E

CO2e footprint and eco-impact of ultralow phosphorus
removal by hydrous ferric oxide reactive filtration: A
municipal wastewater LCA case study

Lusine Taslakyan1,3 | Martin C. Baker1 | Dev S. Shrestha2 |

Daniel G. Strawn1,3 | Gregory Möller1,2,3

1Department of Soil and Water Systems,
University of Idaho, Moscow, Idaho, USA
2Department of Chemical and Biological
Engineering, University of Idaho,
Moscow, Idaho, USA
3Water Resources Program, University of
Idaho, Moscow, Idaho, USA

Correspondence
Gregory Möller, Department of Soil and
Water Systems, University of Idaho,
875 Perimeter Dr., MS 2340, Moscow, ID,
USA.
Email: gmoller@uidaho.edu

Funding information
Idaho Agricultural Experiment Station; U.
[...]
perspective to identify hotspots associated with the sys-
tem. It captures the trade-offs across various environmen-
tal impact categories and serves as a decision-support
tool for planning alternative future scenarios (Corominas
et al., 2020; Lundie et al., 2004). LCA was developed as

2 of 18 TASLAKYAN ET AL.



an energy analysis tool and evolved into a comprehensive
environmental burden analysis and life cycle costing
approach (Guinee et al., 2011). Several studies demon-
strate that it is an efficient approach for analyzing the
environmental impacts of different technologies for nutri-
ent removal, thereby supporting design and operation
decisions (Corominas, Foley, et al., 2013).

As communities and industry prepare to replace first-
or second-generation WRRF infrastructure with newer
technologies capable of greatly reducing nutrient efflux
to the environment, it is critical that they be designed
and operated to have minimal environmental impacts of
greenhouse causing gases (i.e., have a small carbon
footprint) and that their impacts on limited resources be
accounted for. LCA is a tool for a standardized
accounting of primary and secondary impacts and thus
can support informed decision-making for reduced
environmental impacts (Corominas et al., 2020;
Guinee, 2002). The accuracy of LCA results is dependent
on the quality of input data, and if laboratory-scale data
are used for the environmental impact assessment in
technology development, the LCA results may have
limited usefulness for real-scale application (Corominas,
Foley, et al., 2013).

Several LCA studies cover different aspects or stages
of wastewater treatment, including nutrient removal,
various tertiary processes, resource recovery, or water
reuse opportunities (Canaj et al., 2021; Coats et al., 2011;
Garfi et al., 2016; Hoibye et al., 2008; Lundie et al., 2004;
Munoz et al., 2009; Rahman et al., 2016; Risch
et al., 2021; Zhang et al., 2010).

For example, a comparative LCA study considered
three alternatives for wastewater treatment in small com-
munities in Spain serving 1500 people. The treatment
process was designed to optimize biological oxygen
demand (BOD5) and total suspended solids (TSS)
removal. This study, using “hypothetical wastewater
treatment plants designed by an engineering company,”
revealed that nature-based systems, such as hybrid con-
structed wetland and high-rate algal pond systems, had a
significantly lower environmental impact than conven-
tional activated sludge systems due to electricity and
chemicals consumption (Garfi et al., 2016).

An LCA by Rahman et al. (2016) of three types of
WRRFs targeting nitrogen and phosphorus removal dem-
onstrated that advanced technologies significantly
decrease potential local eutrophication. However, they
calculated that the use of electricity and chemicals for the
advanced treatment, including multistage enhanced pro-
cesses and reverse osmosis, increased indirect eutrophica-
tion and contributed to other environmental and health
impacts, such as GWP, ecotoxicity, ozone depletion, and
acidification. The study showed that average

eutrophication potential (EP) might be reduced by about
70% when targeting TP = 0.1 mg/l with advanced treat-
ment technologies instead of the conventional first-level
treatment with TP = 1 mg/l and that more advanced
tertiary treatment processes targeting TP = 0.01 mg/l
may only offer an additional 15% net reduction in EP
because of the secondary impacts associated with tech-
nology implementation and operation (Rahman
et al., 2016).

Niero et al. (2014) conducted an LCA study compar-
ing four types of WRRFs in Denmark and observed that
fossil-based electricity use has the greatest impact on the
environment in terms of climate change and fossil
depletion impact categories. Based on this, the authors
suggested that phosphorus recycling to agricultural soils
is a more sustainable alternative than sludge incineration
(Niero et al., 2014).

The process and mechanism of the reactive filtration
water treatment technology with hydrous ferric oxide
(HFO)-coated sand has been described in detail
(Newcombe, Rule, et al., 2008; Newcombe, Strawn,
et al., 2008). The technology is capable of total phos-
phorus (TP) discharge levels in the range of 0.010 mg/l
and thus provides an approach to addressing the need
for ultralow phosphorus discharge in the management
of HABs in many receiving waters and has been suc-
cessfully deployed at scale into civil infrastructure for
wastewater treatment (Möller, 2008; Möller et al., 2010,
2013; Möller & Newcombe, 2011). There are about
60 installations of wastewater treatment reactive filtra-
tion technology that have been operating and serving
communities and industries in North America,
South Korea, and the United Kingdom for several years.
One of these installations where reactive filtration
tertiary wastewater treatment technology can reduce
phosphorus to ultralow levels is the facility in the
community of Citronelle, Alabama, where the NPDES
discharge permit limit was set at 0.022 mg/L TP
(USEPA, 2022a). However, the broader environmental
costs of this relatively new nutrient removal technology
still need to be assessed.

The goal of the present research is to assess the life
cycle environmental impacts of tertiary dual reactive
filtration at an WRRF that is designed and operated to
remove phosphorus to ultralow levels. Specific objec-
tives are to use LCA to identify treatment facility build
and operation processes that have global warming
potential, freshwater and marine eutrophication
potential, and mineral resource extraction impacts and
evaluate the effects of alternative operation and
input scenarios on these environmental impacts for
more sustainable wastewater treatment and resource
recovery.

WATER ENVIRONMENT RESEARCH 3 of 18



METHODOLOGY AND DATA

Implementation of the LCA for this study follows the
guidelines outlined by the International Organization for
Standardization (ISO) ISO 14040 Principles and Frame-
work and ISO 14044 Requirements and Guidelines
(ISO, 2006a, 2006b) LCA standards. The input/output
data were collected either through direct measurements
at the facility in Plummer, Idaho, by personal communi-
cation with the facility operators and relevant regulatory
documents or from operation and maintenance docu-
mentation for the facility. In total, 2196 input/output data
elements were used in the LCA model calculations.

Wastewater treatment system description

The City of Plummer WRRF is a publicly owned munici-
pal facility located in the Coeur D'Alene Tribe Reserva-
tion in Idaho, USA. It serves a resident population of
1017. The design flow of the facility is 1.2 million liters
per day (0.32 million gallons per day, MGD), and the
reported flows from the facility range from 0.15 to 1.5
million liters per day (0.04–0.4 MGD) (average monthly
flow) with an average daily flow of 0.38 million liters per
day (0.1 MGD). No industries are discharging to the facil-
ity (USEPA, 2020a). According to the Coeur d'Alene
Tribe Water Quality Standards, designated beneficial uses
for the treated water include industrial and agricultural
water supply, wildlife habitat, aesthetics, recreational,
and cultural use (IDEQ, 2022a; USEPA, 2019).

The Plummer NPDES permit sets effluent limitations
and monitoring requirements for various parameters
important for water quality. The TP discharge limit is set
to 0.05 mg/L for April to November and 0.1 mg/L for
December to March (USEPA, 2020b).

The facility discharges Class B recycled water, defined
as “oxidized, coagulated, clarified, and filtered, or treated
by an equivalent process and adequately disinfected”
(IDEQ, 2022b) to Plummer Creek in the St. Joe River
Subbasin, flowing into Chatcolet Lake at the southern
end of the Coeur d'Alene Lake. Annual phosphorus load-
ing in Coeur d'Alene Lake was estimated in 2009 at
144,000 kg/year (IDEQ & CDA Tribe, 2009). In 2021, the
water quality of Coeur d'Alene Lake became the focus of
a US National Academies of Sciences committee explor-
ing the relationship of nutrient pollution to heavy metal
release from mining-impacted sediments (NAS, 2022);
thus, understanding and regulating WRRF nutrient
inputs are of high importance.

A dam-controlled, phosphorus-impacted natural
water body, Coeur d'Alene Lake is about 40 km long and
1–5 km wide, and it drains from the north by the

Spokane River. It is fed from the south by the St. Joe
River and southeast by the mining-impacted Coeur
d'Alene River. These two feed rivers combined provide
over 75% of the TP load to the lake, with less than 10% of
that load originating from municipal WRRFs, which
was 8200 kg/year in 2009–2017 (IDEQ & CDA, 2020).
Although the contribution of the Plummer WRRF flow
and annual phosphorus load is small compared with the
Coeur d'Alene Lake watershed's overall inflow phospho-
rus load, the St. Joe River delta region into Coeur d'Alene
Lake called Chatcolet Lake is eutrophic and often
becomes anoxic (USEPA, 2020a). Plummer Creek, the
outfall for the Plummer WRRF, is dominated by facility
effluent in the summer months, and receiving water
quality modeling by the US Environmental Protection
Agency (USEPA) yielded the low water quality-based
effluent TP limit of 0.05 mg/L to help prevent harmful
algae blooms in Chatcolet Lake (USEPA, 2020b). Tribal
authorities also guide regional water quality manage-
ment, and Coeur d'Alene Tribal Reservation Water Qual-
ity Standards protect Plummer Creek water, as well as
the lower third of Coeur d'Alene Lake for agricultural,
aquatic life, cultural, and recreational uses.

The facility provides advanced treatment of wastewa-
ter using an extended aeration-activated sludge process
with an anaerobic tank and fermenter for biological
phosphorus removal. After the wastewater undergoes
biological treatment, additional phosphorus removal is
provided by the reactive filtration process (Figure 1).

Secondary treated wastewater is filtered by a slowly
moving sand bed configured for reactive filtration (see
Figure 1). Ferric iron added to a backwashed moving bed
sand filter continuously creating and removing an HFO
coating on sand grains that serve as a high surface area
adsorption site for removing polluting substances, such as
phosphorus and other contaminants (Newcombe, Strawn,
et al., 2008). Iron-rich reactive filtration reject-recycling
return to primary treatment at this site aids overall TP

FIGURE 1 Continuous backwash moving bed sand filter

(reprinted from https://nexom.com/bluepro with permission)

4 of 18 TASLAKYAN ET AL.

https://nexom.com/bluepro


removals (Möller & Newcombe, 2011; Newcombe, Rule,
et al., 2008; Newcombe, Strawn, et al., 2008). The facility
follows tertiary RF with ultraviolet disinfection before dis-
charge. Waste sludge is dewatered using belt filter presses
(USEPA, 2022b). Figure 2 shows a simplified process
diagram for Plummer and the reactive filtration system,
as well as the site measured share of the energy used by
different components within the system.

In the reactive filtration process, ferric sulfate is pre-
reacted with water immediately before moving bed sand
filtration to yield adsorptive HFO-coated media. The high
adsorptive capacity of HFO and large reactive surface
area with a continuously regenerating coating of sand
with HFO enable about 90% TP removal with each
filter pass, addressing the primary nutrient causing fresh-
water eutrophication (Newcombe, Rule, et al., 2008;
Newcombe, Strawn, et al., 2008; Schindler et al., 2016).
Specific iron–phosphorus chemical adsorption mecha-
nisms and engineering details involved in the reactive
filtration process are described in Newcombe, Rule, et al.
(2008) and Newcombe, Strawn, et al. (2008).

The discharge permit compliance database US EPA
Enforcement and Compliance History Online (ECHO)
shows that the 2020–2021 average effluent concentration
TP at the Plummer WRRF during this study was well
below the 0.05 mg/L NPDES permit limits and normally

performed at TP < 0.005 mg/L in the 18 months preced-
ing this analysis (USEPA, 2022a). The TP concentration
of the average clarifier influent entering this tertiary reac-
tive filtration process is nominally 1–2 mg/L, according
to facility operators. Hence, in this case, dual reactive fil-
tration technology is removing about 99% of phosphorus,
consistent with prior work (Newcombe, Rule, et al., 2008;
Newcombe, Strawn, et al., 2008), and thus decreasing TP
concentrations in this process effluent to less than
0.012 mg/L oligotrophic level considered at the water-
shed scale (Carlson, 1977; Carlson & Simpson, 1996).

LCA goal and scope

The goal of this study is to assess the environmental
impacts of the dual upflow reactive filtration targeted at
phosphorus removal at the WRRF in Plummer, Idaho, in
the United States, and explore the opportunities for pro-
cess optimization. We identified three sub-objectives:
(i) to identify environmental hotspots in the operation,
(ii) to consider and analyze alternative scenarios with sys-
tem modifications compared with the baseline, and
(iii) to determine the most environmentally optimal con-
figuration based on the life cycle impact assessment
(LCIA) results.

FIGURE 2 Physical system boundaries for the reactive filtration LCA at Plummer, ID, using continuous dual backwash upflow HFO

sand filters. The dashed line shows the LCA system boundaries; the outline solid line shows the WRRF processes that are beyond this LCA.

WATER ENVIRONMENT RESEARCH 5 of 18



System boundaries

The inputs and outputs in wastewater treatment systems
usually include resources and energy needed for produc-
ing capital goods, such as the infrastructure and
equipment, energy production, and chemicals consumed
in the treatment process (Corominas et al., 2020). Trans-
portation of construction and operation materials was
not accounted for because transportation was used dur-
ing construction work in 2010 and therefore difficult or
impossible to accurately reconstruct. Additionally, more
recent transportation data for operating materials vary
with changing supply chains, and transportation can be
small, compared with their overall manufacturing
impact. Jørgensen et al. (1996) reviewed different LCAs
and found that relative contribution of transport can be
more than 10% and its relative contribution strongly
depends on the type of product or service studied. In
that analysis, transport contributions to life cycle
impacts are more important for raw commodity products
rather than highly processed materials because of
processing inputs and their related impacts. We assume
that impact underreporting due to neglecting unknown
transportation contributions would be less than 5% for
manufactured construction goods and operating mate-
rials impacts and that this assumption would not affect
the identification of LCA hotspots in this analysis. The
system boundary for this LCA included influent
pumping to the tertiary RF treatment facility up to
effluent discharge (Figure 2).

Functional unit

A functional unit defines qualitative and quantitative fea-
tures (i.e. “what” and “how much”) and acts as a com-
mon denominator for everything used in the process or
product. Thus, a common and practical functional unit
can ensure comparability of LCA results (Corominas
et al., 2020; ISO, 2006a; Rebitzer et al., 2004). Functional
units used in LCA literature for wastewater treatment
vary, including the volume of treated water, the mass of
sludge, person equivalent, pollution loads in the influent,
and eutrophication potential reduction (kg PO4

3� as
P removed) (Corominas et al., 2020; Rodriguez-Garcia
et al., 2011).

For this LCA study, we use 1 m3 of influent
wastewater as the functional unit. The construction
phase inventory was completed for a 20-year design life,
which is typical for wastewater works in the
United States (Rahman et al., 2016; University of
Michigan, 2021).

Life cycle inventory (LCI)

LCA inventory typically uses two types of data: